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Conducted Band Edge 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Result Verdict 

25 15 5 370500 1852.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

25 15 5 370500 1852.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

25 15 5 370500 1852.5 
DFT-s-
OFDM 
BPSK 

25@0 see graph PASS 

25 15 5 370500 1852.5 
DFT-s-
OFDM 
QPSK 

25@0 see graph PASS 

25 15 5 382500 1912.5 
DFT-s-
OFDM 
BPSK 

1@24 see graph PASS 

25 15 5 382500 1912.5 
DFT-s-
OFDM 
QPSK 

1@24 see graph PASS 

25 15 5 382500 1912.5 
DFT-s-
OFDM 
BPSK 

25@0 see graph PASS 

25 15 5 382500 1912.5 
DFT-s-
OFDM 
QPSK 

25@0 see graph PASS 

25 15 20 372000 1860.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

25 15 20 372000 1860.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

25 15 20 372000 1860.0 
DFT-s-
OFDM 
BPSK 

100@0 see graph PASS 

25 15 20 372000 1860.0 
DFT-s-
OFDM 
QPSK 

100@0 see graph PASS 

25 15 20 381000 1905.0 
DFT-s-
OFDM 
BPSK 

1@105 see graph PASS 

25 15 20 381000 1905.0 
DFT-s-
OFDM 
QPSK 

1@105 see graph PASS 

25 15 20 381000 1905.0 
DFT-s-
OFDM 
BPSK 

100@0 see graph PASS 

25 15 20 381000 1905.0 
DFT-s-
OFDM 
QPSK 

100@0 see graph PASS 

25 15 40 374000 1870.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

25 15 40 374000 1870.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

25 15 40 374000 1870.0 
DFT-s-
OFDM 
BPSK 

216@0 see graph PASS 



 

 Sporton International Inc. (ShenZhen) Page Number : A4-25 of 32  

TEL : +86-755-8637-9589    

FAX : +86-755-8637-9595    

FCC ID : 2ADINS6707X  

 

 

 FCC RF Test Report Report No. : FG471902I 

 

 

 

25 15 40 374000 1870.0 
DFT-s-
OFDM 
QPSK 

216@0 see graph PASS 

25 15 40 379000 1895.0 
DFT-s-
OFDM 
BPSK 

1@215 see graph PASS 

25 15 40 379000 1895.0 
DFT-s-
OFDM 
QPSK 

1@215 see graph PASS 

25 15 40 379000 1895.0 
DFT-s-
OFDM 
BPSK 

216@0 see graph PASS 

25 15 40 379000 1895.0 
DFT-s-
OFDM 
QPSK 

216@0 see graph PASS 
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Software Version: 23.06.1602 

FR1 n66(Ant3)(Main PA) 

Transmitter Conducted Output Power And EIRP, (GT - LC)=0.4dB 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) Arfcn Freq 

(MHz) Modulation RB Conducted 
Power(dBm) 

EIRP 
(dBm) 

EIRP 
(W) 

66 15 5 342500 1712.5 
DFT-s-
OFDM 
QPSK 

1@1 24.13 24.53 0.2838 

66 15 5 342500 1712.5 
DFT-s-

OFDM 16 
QAM 

1@1 23.19 23.59 0.2286 

66 15 5 349000 1745 
DFT-s-
OFDM 
QPSK 

1@1 24.06 24.46 0.2793 

66 15 5 349000 1745 
DFT-s-

OFDM 16 
QAM 

1@1 23.14 23.54 0.2259 

66 15 5 355500 1777.5 
DFT-s-
OFDM 
QPSK 

1@1 23.87 24.27 0.2673 

66 15 5 355500 1777.5 
DFT-s-

OFDM 16 
QAM 

1@1 22.94 23.34 0.2158 

66 15 10 343000 1715 
DFT-s-
OFDM 
QPSK 

1@1 24.18 24.58 0.2871 

66 15 10 343000 1715 
DFT-s-

OFDM 16 
QAM 

1@1 23.17 23.57 0.2275 

66 15 10 349000 1745 
DFT-s-
OFDM 
QPSK 

1@1 24.17 24.57 0.2864 

66 15 10 349000 1745 
DFT-s-

OFDM 16 
QAM 

1@1 23.17 23.57 0.2275 

66 15 10 355000 1775 
DFT-s-
OFDM 
QPSK 

1@1 23.92 24.32 0.2704 

66 15 10 355000 1775 
DFT-s-

OFDM 16 
QAM 

1@1 22.91 23.31 0.2143 

66 15 15 343500 1717.5 
DFT-s-
OFDM 
QPSK 

1@1 24.16 24.56 0.2858 

66 15 15 343500 1717.5 
DFT-s-

OFDM 16 
QAM 

1@1 23.22 23.62 0.2301 

66 15 15 349000 1745 
DFT-s-
OFDM 
QPSK 

1@1 24.2 24.6 0.2884 

66 15 15 349000 1745 
DFT-s-

OFDM 16 
QAM 

1@1 23.2 23.6 0.2291 

66 15 15 354500 1772.5 
DFT-s-
OFDM 
QPSK 

1@1 23.89 24.29 0.2685 

66 15 15 354500 1772.5 
DFT-s-

OFDM 16 
QAM 

1@1 22.91 23.31 0.2143 
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66 15 20 344000 1720 
DFT-s-
OFDM 
QPSK 

1@1 24.1 24.5 0.2818 

66 15 20 344000 1720 
DFT-s-

OFDM 16 
QAM 

1@1 23.23 23.63 0.2307 

66 15 20 349000 1745 
DFT-s-
OFDM 
QPSK 

1@1 24.23 24.63 0.2904 

66 15 20 349000 1745 
DFT-s-

OFDM 16 
QAM 

1@1 23.17 23.57 0.2275 

66 15 20 354000 1770 
DFT-s-
OFDM 
QPSK 

1@1 23.85 24.25 0.2661 

66 15 20 354000 1770 
DFT-s-

OFDM 16 
QAM 

1@1 22.9 23.3 0.2138 

66 15 25 344500 1722.5 
DFT-s-
OFDM 
QPSK 

1@1 24.1 24.5 0.2818 

66 15 25 344500 1722.5 
DFT-s-

OFDM 16 
QAM 

1@1 23.11 23.51 0.2244 

66 15 25 349000 1745 
DFT-s-
OFDM 
QPSK 

1@1 24.21 24.61 0.2891 

66 15 25 349000 1745 
DFT-s-

OFDM 16 
QAM 

1@1 23.17 23.57 0.2275 

66 15 25 353500 1767.5 
DFT-s-
OFDM 
QPSK 

1@1 23.89 24.29 0.2685 

66 15 25 353500 1767.5 
DFT-s-

OFDM 16 
QAM 

1@1 22.93 23.33 0.2153 

66 15 30 345000 1725 
DFT-s-
OFDM 
QPSK 

1@1 24.15 24.55 0.2851 

66 15 30 345000 1725 
DFT-s-

OFDM 16 
QAM 

1@1 23.21 23.61 0.2296 

66 15 30 349000 1745 
DFT-s-
OFDM 
QPSK 

1@1 24.17 24.57 0.2864 

66 15 30 349000 1745 
DFT-s-

OFDM 16 
QAM 

1@1 23.25 23.65 0.2317 

66 15 30 353000 1765 
DFT-s-
OFDM 
QPSK 

1@1 23.95 24.35 0.2723 

66 15 30 353000 1765 
DFT-s-

OFDM 16 
QAM 

1@1 22.98 23.38 0.2178 

66 15 35 345500 1727.5 
DFT-s-
OFDM 
QPSK 

1@1 24.15 24.55 0.2851 

66 15 35 345500 1727.5 
DFT-s-

OFDM 16 
QAM 

1@1 23.19 23.59 0.2286 

66 15 35 349000 1745 
DFT-s-
OFDM 
QPSK 

1@1 24.24 24.64 0.2911 

66 15 35 349000 1745 
DFT-s-

OFDM 16 
QAM 

1@1 23.18 23.58 0.2280 
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66 15 35 352500 1762.5 
DFT-s-
OFDM 
QPSK 

1@1 24.02 24.42 0.2767 

66 15 35 352500 1762.5 
DFT-s-

OFDM 16 
QAM 

1@1 23.03 23.43 0.2203 

66 15 40 346000 1730 
DFT-s-
OFDM 
QPSK 

1@1 24.17 24.57 0.2864 

66 15 40 346000 1730 
DFT-s-

OFDM 16 
QAM 

1@1 23.19 23.59 0.2286 

66 15 40 349000 1745 
DFT-s-
OFDM 
QPSK 

1@1 24.26 24.66 0.2924 

66 15 40 349000 1745 
DFT-s-

OFDM 16 
QAM 

1@1 23.22 23.62 0.2301 

66 15 40 352000 1760 
DFT-s-
OFDM 
QPSK 

1@1 24.05 24.45 0.2786 

66 15 40 352000 1760 
DFT-s-

OFDM 16 
QAM 

1@1 23.08 23.48 0.2228 

66 15 45 346500 1732.5 
DFT-s-

OFDM PI/2 
BPSK 

120@60 24.14 24.54 0.2844 

66 15 45 346500 1732.5 
DFT-s-

OFDM PI/2 
BPSK 

1@1 23.98 24.38 0.2742 

66 15 45 346500 1732.5 
DFT-s-

OFDM PI/2 
BPSK 

1@240 23.81 24.21 0.2636 

66 15 45 346500 1732.5 
DFT-s-
OFDM 
QPSK 

120@60 24.19 24.59 0.2877 

66 15 45 346500 1732.5 
DFT-s-
OFDM 
QPSK 

1@1 24.17 24.57 0.2864 

66 15 45 346500 1732.5 
DFT-s-
OFDM 
QPSK 

1@240 23.96 24.36 0.2729 

66 15 45 346500 1732.5 
DFT-s-

OFDM 16 
QAM 

120@60 23.19 23.59 0.2286 

66 15 45 346500 1732.5 
DFT-s-

OFDM 16 
QAM 

1@1 23.16 23.56 0.2270 

66 15 45 346500 1732.5 
DFT-s-

OFDM 16 
QAM 

1@240 23.06 23.46 0.2218 

66 15 45 346500 1732.5 
DFT-s-

OFDM 64 
QAM 

120@60 21.66 22.06 0.1607 

66 15 45 346500 1732.5 
DFT-s-

OFDM 64 
QAM 

1@1 21.4 21.8 0.1514 

66 15 45 346500 1732.5 
DFT-s-

OFDM 64 
QAM 

1@240 21.26 21.66 0.1466 

66 15 45 346500 1732.5 
DFT-s-

OFDM 256 
QAM 

120@60 19.73 20.13 0.1030 

66 15 45 346500 1732.5 
DFT-s-

OFDM 256 
QAM 

1@1 19.47 19.87 0.0971 
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66 15 45 346500 1732.5 
DFT-s-

OFDM 256 
QAM 

1@240 19.41 19.81 0.0957 

66 15 45 346500 1732.5 
CP-OFDM 

QPSK 
121@60 22.66 23.06 0.2023 

66 15 45 346500 1732.5 
CP-OFDM 

QPSK 
1@1 22.62 23.02 0.2004 

66 15 45 346500 1732.5 
CP-OFDM 

QPSK 
1@240 22.45 22.85 0.1928 

66 15 45 349000 1745 
DFT-s-

OFDM PI/2 
BPSK 

120@60 24.07 24.47 0.2799 

66 15 45 349000 1745 
DFT-s-

OFDM PI/2 
BPSK 

1@1 24.07 24.47 0.2799 

66 15 45 349000 1745 
DFT-s-

OFDM PI/2 
BPSK 

1@240 23.83 24.23 0.2649 

66 15 45 349000 1745 
DFT-s-
OFDM 
QPSK 

120@60 24.11 24.51 0.2825 

66 15 45 349000 1745 
DFT-s-
OFDM 
QPSK 

1@1 24.27 24.67 0.2931 

66 15 45 349000 1745 
DFT-s-
OFDM 
QPSK 

1@240 24.02 24.42 0.2767 

66 15 45 349000 1745 
DFT-s-

OFDM 16 
QAM 

120@60 23.12 23.52 0.2249 

66 15 45 349000 1745 
DFT-s-

OFDM 16 
QAM 

1@1 23.26 23.66 0.2323 

66 15 45 349000 1745 
DFT-s-

OFDM 16 
QAM 

1@240 23.03 23.43 0.2203 

66 15 45 349000 1745 
DFT-s-

OFDM 64 
QAM 

120@60 21.64 22.04 0.1600 

66 15 45 349000 1745 
DFT-s-

OFDM 64 
QAM 

1@1 21.46 21.86 0.1535 

66 15 45 349000 1745 
DFT-s-

OFDM 64 
QAM 

1@240 21.2 21.6 0.1445 

66 15 45 349000 1745 
DFT-s-

OFDM 256 
QAM 

120@60 19.7 20.1 0.1023 

66 15 45 349000 1745 
DFT-s-

OFDM 256 
QAM 

1@1 19.62 20.02 0.1005 

66 15 45 349000 1745 
DFT-s-

OFDM 256 
QAM 

1@240 19.37 19.77 0.0948 

66 15 45 349000 1745 
CP-OFDM 

QPSK 
121@60 22.6 23 0.1995 

66 15 45 349000 1745 
CP-OFDM 

QPSK 
1@1 22.73 23.13 0.2056 

66 15 45 349000 1745 
CP-OFDM 

QPSK 
1@240 22.47 22.87 0.1936 

66 15 45 351500 1757.5 
DFT-s-

OFDM PI/2 
BPSK 

120@60 23.97 24.37 0.2735 

66 15 45 351500 1757.5 
DFT-s-

OFDM PI/2 
BPSK 

1@1 23.96 24.36 0.2729 
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66 15 45 351500 1757.5 
DFT-s-

OFDM PI/2 
BPSK 

1@240 23.91 24.31 0.2698 

66 15 45 351500 1757.5 
DFT-s-
OFDM 
QPSK 

120@60 23.97 24.37 0.2735 

66 15 45 351500 1757.5 
DFT-s-
OFDM 
QPSK 

1@1 24.22 24.62 0.2897 

66 15 45 351500 1757.5 
DFT-s-
OFDM 
QPSK 

1@240 24.08 24.48 0.2805 

66 15 45 351500 1757.5 
DFT-s-

OFDM 16 
QAM 

120@60 23 23.4 0.2188 

66 15 45 351500 1757.5 
DFT-s-

OFDM 16 
QAM 

1@1 23.17 23.57 0.2275 

66 15 45 351500 1757.5 
DFT-s-

OFDM 16 
QAM 

1@240 23.12 23.52 0.2249 

66 15 45 351500 1757.5 
DFT-s-

OFDM 64 
QAM 

120@60 21.49 21.89 0.1545 

66 15 45 351500 1757.5 
DFT-s-

OFDM 64 
QAM 

1@1 21.35 21.75 0.1496 

66 15 45 351500 1757.5 
DFT-s-

OFDM 64 
QAM 

1@240 21.33 21.73 0.1489 

66 15 45 351500 1757.5 
DFT-s-

OFDM 256 
QAM 

120@60 19.49 19.89 0.0975 

66 15 45 351500 1757.5 
DFT-s-

OFDM 256 
QAM 

1@1 19.55 19.95 0.0989 

66 15 45 351500 1757.5 
DFT-s-

OFDM 256 
QAM 

1@240 19.52 19.92 0.0982 

66 15 45 351500 1757.5 
CP-OFDM 

QPSK 
121@60 22.44 22.84 0.1923 

66 15 45 351500 1757.5 
CP-OFDM 

QPSK 
1@1 22.69 23.09 0.2037 

66 15 45 351500 1757.5 
CP-OFDM 

QPSK 
1@240 22.54 22.94 0.1968 
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Frequency Stability 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Deviation 
(ppm) 

Verdict Environment 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 0.0053 PASS NV 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 0.0036 PASS LV 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 0.0033 PASS HV 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 0.0043 PASS -30℃ 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 0.0031 PASS -20℃ 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 0.0052 PASS -10℃ 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 0.0065 PASS 0℃ 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 0.0048 PASS 10℃ 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 0.0053 PASS 20℃ 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 0.0040 PASS 30℃ 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 0.0056 PASS 40℃ 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 0.0038 PASS 50℃ 
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Peak to Average Ratio 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Result 
(dB) 

Limit 
(dB) 

Verdict 

66 15 20 349000 1745.0 
DFT-s-

OFDM PI/2 
BPSK 

100@0 4.36 13 PASS 

66 15 20 349000 1745.0 
DFT-s-
OFDM 
QPSK 

100@0 5.43 13 PASS 

 

N66(20M)_DFT-s-OFDM_PI_2-

BPSK_Outer_Full_Mid_CH

 

N66(20M)_DFT-s-

OFDM_QPSK_Outer_Full_Mid_CH
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Occupied Bandwidth 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB OBW 
(MHz) 

26dB BW 
(MHz) 

66 15 5 349000 1745.0 CP-OFDM 
QPSK 25@0 4.4574 4.841 

66 15 5 349000 1745.0 CP-OFDM 
16 QAM 25@0 4.4659 4.757 

66 15 5 349000 1745.0 CP-OFDM 
64 QAM 25@0 4.4755 4.776 

66 15 5 349000 1745.0 CP-OFDM 
256 QAM 25@0 4.4728 4.788 

66 15 10 349000 1745.0 CP-OFDM 
QPSK 52@0 9.2672 9.707 

66 15 10 349000 1745.0 CP-OFDM 
16 QAM 52@0 9.2606 9.698 

66 15 10 349000 1745.0 CP-OFDM 
64 QAM 52@0 9.2726 9.699 

66 15 10 349000 1745.0 CP-OFDM 
256 QAM 52@0 9.2622 9.707 

66 15 15 349000 1745.0 CP-OFDM 
QPSK 79@0 14.096 14.65 

66 15 15 349000 1745.0 CP-OFDM 
16 QAM 79@0 14.091 14.68 

66 15 15 349000 1745.0 CP-OFDM 
64 QAM 79@0 14.112 14.7 

66 15 15 349000 1745.0 CP-OFDM 
256 QAM 79@0 14.081 14.72 

66 15 20 349000 1745.0 CP-OFDM 
QPSK 106@0 18.895 19.65 

66 15 20 349000 1745.0 CP-OFDM 
16 QAM 106@0 18.912 19.7 

66 15 20 349000 1745.0 CP-OFDM 
64 QAM 106@0 18.916 19.66 

66 15 20 349000 1745.0 CP-OFDM 
256 QAM 106@0 18.895 19.68 

66 15 25 349000 1745.0 CP-OFDM 
QPSK 133@0 23.755 24.64 

66 15 25 349000 1745.0 CP-OFDM 
16 QAM 133@0 23.783 24.64 

66 15 25 349000 1745.0 CP-OFDM 
64 QAM 133@0 23.751 24.64 

66 15 25 349000 1745.0 CP-OFDM 
256 QAM 133@0 23.734 24.64 

66 15 30 349000 1745.0 CP-OFDM 
QPSK 160@0 28.605 29.72 

66 15 30 349000 1745.0 CP-OFDM 
16 QAM 160@0 28.541 29.69 
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66 15 30 349000 1745.0 CP-OFDM 
64 QAM 160@0 28.548 29.62 

66 15 30 349000 1745.0 CP-OFDM 
256 QAM 160@0 28.482 29.63 

66 15 35 349000 1745.0 CP-OFDM 
QPSK 188@0 33.543 34.81 

66 15 35 349000 1745.0 CP-OFDM 
16 QAM 188@0 33.61 34.77 

66 15 35 349000 1745.0 CP-OFDM 
64 QAM 188@0 33.575 34.76 

66 15 35 349000 1745.0 CP-OFDM 
256 QAM 188@0 33.528 34.81 

66 15 40 349000 1745.0 CP-OFDM 
QPSK 216@0 38.505 39.88 

66 15 40 349000 1745.0 CP-OFDM 
16 QAM 216@0 38.622 39.82 

66 15 40 349000 1745.0 CP-OFDM 
64 QAM 216@0 38.48 39.88 

66 15 40 349000 1745.0 CP-OFDM 
256 QAM 216@0 38.603 40.03 

66 15 45 349000 1745.0 CP-OFDM 
QPSK 242@0 43.171 44.69 

66 15 45 349000 1745.0 CP-OFDM 
16 QAM 242@0 43.194 44.65 

66 15 45 349000 1745.0 CP-OFDM 
64 QAM 242@0 43.225 44.69 

66 15 45 349000 1745.0 CP-OFDM 
256 QAM 242@0 43.241 44.68 
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Conducted Spurious Emissions 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Result Verdict 

66 15 5 342500 1712.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

66 15 5 342500 1712.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

66 15 5 342500 1712.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

66 15 5 342500 1712.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

66 15 5 349000 1745.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

66 15 5 349000 1745.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

66 15 5 349000 1745.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

66 15 5 349000 1745.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

66 15 5 355500 1777.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

66 15 5 355500 1777.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

66 15 5 355500 1777.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

66 15 5 355500 1777.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

66 15 25 344500 1722.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

66 15 25 344500 1722.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

66 15 25 344500 1722.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

66 15 25 344500 1722.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

66 15 25 349000 1745.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

66 15 25 349000 1745.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

66 15 25 349000 1745.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

66 15 25 349000 1745.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 
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66 15 25 353500 1767.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

66 15 25 353500 1767.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

66 15 25 353500 1767.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

66 15 25 353500 1767.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

66 15 45 346500 1732.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

66 15 45 346500 1732.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

66 15 45 346500 1732.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

66 15 45 346500 1732.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

66 15 45 349000 1745.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

66 15 45 349000 1745.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

66 15 45 349000 1745.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

66 15 45 349000 1745.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

66 15 45 351500 1757.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

66 15 45 351500 1757.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

66 15 45 351500 1757.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

66 15 45 351500 1757.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 
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